TECHNICALDATA SHEET

DATE: AUG 17, 2011 ,
‘ : ' s : INVOICE NO.: FY110519/3 Tk
'PRODUCT NAME BOTH SIDES PR]NTED IN GOLD “CAMELPLEX” FILM FACED PLYWOOD, WBP
.'.;PI—[ENOLIC GLUE, COM.BI CORE HVIPORTED BROWN DYNEA FILM, ‘ALL EDGES SEALED & PA]NTED

~ WITH DARK BROWN COLOR WATER PROOF PAINT

Techmcal Specnﬁcatlons

Characteristics Um_t - of- Tgst Value | Result
‘ | Measure | Method o
| Moisture - Content % . |En 5.75 Approved
| B 77 S
Density Kg/m3 - | En 530 Approved
Longitudinal Module of Mpa | En 5910 Approved
t Elasticity ' - 310 o
Latoral Module of Elasticity | Mpa 4800 A‘ppfoved
Longltudmal Bendmg Mpa 7~ |En 55.01 . Approved
.| Strength(N/mm)- _ {310 o
| Lateral Bendmg Mpa o 43.01 . Approved ‘
Strength(N/mm) PRSI e SRS B .
Bonding - Bondmg Mpa~ | En Max:1.3 | _Appr.oved_

| Test i.te'm, ”

| Appearance

[ Solid content:%




‘;.EIYAWO.D:-CO., LT

GUANHU TOWN PIZHOU CITY JIANGSU PROVINCE CH]NA ‘

IV[ILL TEST CERTIFICATE

PRODUCT NAME: BOTH SIDES PRINTED N |
'“CAMELPLEX”
FILM FACED PLY WOOD

GOLD

e CONTRACT :
M/S. MU SANDUM INTERNATIONAL GENERAL

TRADING L. L C

ITEM

| THICKNESS

COLOR

~TESTED DATE

o 17‘AUG,2011

"FACE - .

I.16

' *ORDER

'M/S. MUSANDUM
INTERNATIONAL
GENERAL TRADING -

LLC. -

CORE - *

1.71

| *STANDARD TEST

GB/T 17656-2008

DIMENSION

12.0mmX4°X8"

~ CORE.

1.76

'GLUETYPE

WBP GLUE

WOOD KIND

COMBI

. MOIST CONTENT

10.0%

CORE -

175

NUMBER OF

|

CORE.

1.79

. SAMPLE

~SAMPLE TEST

CORE

1.75

‘ BACK ,

1.17

W

~ITEM

VALUE OF TEST

JUDGEMENT

- 'DENSITY

KG/M3 -

640

. 'PASSED -

;. BONDING

0.85~1.72

 PASSED -

- QUALITY

70Mpa

'PASSED -

| "MODULES oF

| Longitudinal |~ ‘-

| - ELASTRICTY

“Lateral .

90%samples>—0

. PASSED. - -

5500 .

“TPASSED -

Longltudmal

| v'BELNDSTRES'S

Laterai

" PASSED

e OT PRESS

RESS GAUCE: -

930" s
EMPERATURE

135 C
10 kg/cm3'%

- PASSED -~ .




